

Medications

Select an option (Single Response)

() Famotidine IV/PO	"Or" Linked Panel
<input type="checkbox"/> famotidine (PEPCID) tablet	20 mg, oral, 2 times daily May crush and give per nasogastric tube if needed. Give the tablet if the patient can tolerate oral medication.
<input type="checkbox"/> famotidine (PEPCID) injection	20 mg, intravenous, 2 times daily Use injection if patient cannot tolerate oral medication or requires a faster onset of action.
() Pantoprazole IV/PO	"Or" Linked Panel
<input type="checkbox"/> pantoprazole (PROTONIX) EC tablet	40 mg, oral, daily at 0600 Give the tablet if the patient can tolerate oral medication. Indication(s) for Proton Pump Inhibitor (PPI) Therapy:
<input type="checkbox"/> pantoprazole (PROTONIX) 40 mg in sodium chloride 0.9 % 10 mL injection	40 mg, intravenous, daily at 0600 Use injection if patient cannot tolerate oral medication or requires a faster onset of action. Indication(s) for Proton Pump Inhibitor (PPI) Therapy:
() Omeprazole NG suspension	40 mg, Nasogastric, daily Indication(s) for Proton Pump Inhibitor (PPI) Therapy: